PRO STAR RUBBER CO,, LTD,
24/2 Scoi Sukhumvit 35, Sukhumvit Road, Kwaeng Klongton Nua,
Khet Wattana, Bangkok 10110 Thailand
Tel: (+66) 2-259-9284 Fax: (+66) 2-662-0559

Specification Rubber Test Results

This is to certify that, at the request of customer, we have performed the
quality inspection of the under mentioned goods:

Commodity : SKIM BLOCK
Laboratory : RUBBER ESTATE ORGANIZATION
Date Tested : 20/08/13

Test Result

Date tested: 20/08/2013

Nourref. | Dit | Ash | WM | N WALIANCE = | ' Mooneéy
Gy %o % %o %\ iPo | P30.| PRI Viscosity.
T ML (100°C)
STR20 | 0.188 | 106 | 020 |273 | 620 | 8O | 129 | 992
AVG 0.188 | 1.06 1020 | 2.73 | 620 | 330 129 99.2

We certify that all the tests which we have carried out on the samples
submitted to us are consistent with the description.

Date of issue: 24 / /o[ 20/3

For and on behalf of
PRO STAR RUBBER CO., LTD



